

Test Report

No.: SL117001913494TX

Date: Feb 10, 2017

Page 1 of 2

ZIMMER+ROHDE ZIMMERSMUHLENWEG 14-18, 61440 OBERURSEL, GERMANY

The following sample was submitted and identified by the client as:

One sample of woven 68% hs 32% co weave cutting in 989.

Buyer Brand Application No. Colour Fibre Content End Use Item No. Model No. Season Country Of Origin Country Of Destination Sample Receiving Date Test Performing Period		International Zimmer+Rohde 140 989 68% HS 32% CO Upholstery 1002568 John Spring Germany International Feb 06, 2017 Feb 07, 2017 – Feb 10, 2017
Test Performed	:	Selected test(s) as requested by applicant against specified requirement (details please refer to result page(s).
	+	+ + +

:

Test Results

Please refer to the next page(s).

Residual & tested samples returned to applicant

Signed for and on behalf of SGS Hong Kong Ltd.

Liu Wang, Andy Assistant Technical Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document to access to exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



Test Report

No.: SL117001913494TX

Date: Feb 10, 2017 Page 2 of 2

Test Results :

Abrasion Resistance

(ISO 12947-2-1998 / Cor.1:2002; Martindale Wear & Abrasion Tester ; 12 kPa Pressure)

End point (rubs)

Exceeds 55000

Specified Requirement Exceeds 55000

***** End of Report *****

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sqs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sqs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document to anot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.